Al E A A A

(TEST REPORT)

1\“6 {
AEAM A% 21-054336-01-1 « ",
kt I Report No. ;7 ':;
gRNY AN || ; : ktl :
Fore g cargony || 11 (13705 3) ¥ 3
age of Pages & *
Tognan®

1. 8 ] & (Client)
I 71 # 4 (Name) : (F)AG28

F A (Address) : F7|E ZEXA FAE YEEZ 35627
212 A A (Date of Receipt) : 2021. 08. 12.

2. 1843 MY £% (Use of Report) | 2 #L

3. A EYAEE/EEA/ANETE (Test Sample)
A Z % (Description) : 234 24
A &8 A} Manufacturer) : E|2}7F AA 5 A HE
| = 4 3 (Model Name) :JY 40/60
HZWE (Serial Number) : * * *
7] Bl (Remark) : * # *

4, N B717+ (Date of Test) : 20213 09€ 139 ~ 20214 09¢€ 13

5. 844 (Location of Test) :
B KTL 2ZAEY (Fi: 7% HibA AET dkz 723)
0axgA g

6. NETFA/Y (Test Standard/Method) : & F A7} A A6k A) 3wk

7. N1823} (Test Results) : £33 =%

HIZ(Note) : 1.°] 384 A7} AF T Al gatn, 33 2 7jgh24e 24 50329 A48 FEYDh
2.0 4AXNE 4¥0 fFadH, 42 A 73 E AHE 2 A4 5L fEEAN gavnh
(g¥ojgk KTLeM Asia Zabel] whe} Babd & TEAA A3 Z& 4848 dojgdddh)
3. ot 2DHI T = AEle] A2 A JEYE Helo] yhedid, KTL B3 Fedte) FU8S
2AAEEH 0| A (customer.ktl.rekr) & " E A QESHA 2o T
4 B 4EAE KS Q ISO/IEC 17025 EF o KOLAS 9133 20| gguich

5 o [A8A (Tested by) 71% 3 9 A (Technical Manager) |
= ~ fov iy
Affirmation A} W (Name): AR (Signature) |4 8 (Name): 2+ (Signature)
2021. 09. 15.

A7 kA 4ET FkR 723( 723, Haean—ro. Sangnok—gu. Ansan—si. Gyeonggi—do, KOREA )} Tel.031-500-0194, 055~791-3534 Fax. 031—-500-0195

FP104-05-00




AAAMN WE . 21-054336-01-1
Report No.

Holzl (2 F 3)
Page of Pages

kt l SIRMATIEAYY
Korea Testing Laboratory

Al & A 3} (Test Results)

1. AIEE 3R
11 9 @ 284 74
1.2 299 : JY 40/60

2. A8 w3 / T

2.1 58 AE
@ ANEES 2™ 29} Zo] RFASANE7| AEET.
@ NEEF F9F 5 m/min®) £EZ A 3F(2 600 NI7HA B st 7ok
@ AA stFelAY XNFAFE SH9h

a9 2 AE A2 AR

FP104-06-00




AR ME : 21-054336-01-1
Report No. < 2
o} 712 _ . 3 k‘ﬂ z
ktl Ko i ooy (| A1 €3 V(%3 )
3. AlgEs
2 600 N 3% 3% A |
31
B AR () g=
z4 @4 1 4.78 ® AEE Zo] : 1 500 m
(JY 40/60) 9 4.59 @ =8 ¢A A4 50 m
4. A gAn]
CR AzA 5 g
A 2 A H 7 INSTRON 1127 (98.1 kN)

ol d &

FP104-06-00

S

CHZ=A| A






